
2021/1/29  P.1Production Number

EH170YD2011

POS LINE Parts number Parts name Qty material note

100 1 253-10000-00 1

100 3 253-10201-01 CRANK CASE CP 1 STD

100 40 253-10201-02 CRANK CASE UN 1 STD

100 406 253-10100-24 CRANK CASE UN. 1 ADC12

100 5 253-10201-09 CRANK CASE 1 ADC12

100 6 253-13801-03 CYLINDER LINER 1 RIK71

100  6 3 253-13801-05 CYLINDER LINER 1

100 120 044-02500-70 OIL SEAL 1 25DX38DX7B

100 130 060-02500-10 BALL BEARING 1 BB-620503 25DX52DX15B

100 140 031-00600-20 DOWEL PIN 2 SUJ2 6DX14.8L

110 2 253-11013-00 MAIN BEARING COVER A 1 D-OIL SENSOR

110 30 253-11013-01 MAIN BEARING COVER C 1 D-OIL SENSOR

110 4 253-11013-03 MAIN BEARING COVER 1 ADC12 D-OIL SENSOR

110 5 227-46201-03 GOVERNOR GEAR SHAFT1 SWCHI0A STD

110 60 044-02501-60 OIL SEAL 1 HELIXSEAL 25X41.24X7

110 70 060-02500-10 BALL BEARING 1 BB-620503 25DX52DX15B

110 100 227-45003-01 GOVERNOR GEAR CP 1 STD

110 11 227-45003-03 GOVERNOR GEAR 1 NYLON66

110 12 220-41601-03 FLYWEIGHT 2

110 13 030-73000-70 PIN 2 SWM-B 2.6DX27.5L

110 150 205-41901-03 GOVERNOR SLEEVE 1 NYLON-66

110 170 253-17501-13 SHELTER PLATE 1 SPCC-SD T=1.0

110 190 004-35051-00 SCREW AND WASHER AY2

110 30 227-63601-03 OIL GAUGE 1 STD

110 32 021-31600-20 GASKET 1 B2-910 16DX23DX1.2T

120 2 253-13012-01 CYLINDER HEAD CP 1 ROBIN PRO550

120 30 253-13011-02 CYLINDER HEAD UN 1 STD

120 4 253-13011-03 CYLINDER HEAD 1 ADC12 STD

120  4 6 253-13000-24 CYLINDER HEAD. 1 ADC12

120 5 238-14001-03 INTAKE VALVE SEAT 1 PB6

120  5 3 238-14001-05 INTAKE VALVE SEAT 1

120 6 238-14101-03 EXHAUST VALVE SEAT 1 PB1

120  6 3 238-14101-05 EXHAUST VALVE SEAT 1

120 7 237-14201-03 VALVE GUIDE 2 EB-4 5.5DX9.5DX27L

120  7 3 237-14201-05 VALVE GUIDE 1

120 11 010-50601-31 STUD 1 SWRH2 M6X1.0X33L

120 12 001-39066-00 STUD 1

120 13 010-50802-50 STUD 2 SWRH2 M8X1.25X25L

120 15 253-15001-23 GASKET (HEAD) 1 CSU2025N T=0.25

120 20 253-16002-03 GASKET (BEARING COV) 1 ASK#4600 T=0.3

120 30 040-11400-30 PLUG 2 S12C 14D X 12L

120 31 021-11400-20 GASKET 2 SPCC-SD T=0.4

130 2 253-15501-03 ROCKER COVER 1 MSA40DD T=1.0

130 6 253-14401-11 BREATHER PLATE CP 1 STD

Parts list
製品名称

N_EX,ﾏｷﾀG2410R,OS,,E



2021/1/29  P.2

POS LINE Parts number Parts name Qty material note

130 7 253-14401-13 BREATHER PLATE 1 SPCC-SD T=1.2

130 8 227-16003-03 LEAF VALVE 1 SK5 T=0.1

130 9 227-16004-03 RETAINER PLATE 1 SPCC-SD T=0.8

130 10 253-14403-13 OIL SHELTER PLATE 1 1 SPCC-SD T=0.6

130 11 253-14404-13 OIL SHELTER PLATE 2 1 SPCC-SD T=0.6

130 12 005-71200-51 RIVET 2

130 15 253-14301-11 BREATHER COVER CP 1 SECC30/30 STD-ﾌﾁｷﾘ

130 16 253-14301-09 BREATHER COVER 1 NSZD060MO T=1.2

130 17 227-14302-09 PIPE 1 STK34 10DX1TX13L

130 30 253-16005-03 GASKET(ROCKER COVER)1 F5130 T=2.0

130 31 253-16006-33 GASKET(BREATHER CVR)2 MS18638-10 12ｳﾙﾎﾞﾘﾝT=1.2

140 2 085-10802-20 RUBBER PIPE 1 KURO-GOMU 8DX11DX75L

140 10 031-00600-20 DOWEL PIN 2 SUJ2 6DX14.8L

190 2 013-00600-40 BOLT AND WASHER AY 8 S45C M6X1.0X30L

190 4 011-00801-00 FLANGE BOLT 4 S40C M8X1.25X65L

190 6 011-00600-20 FLANGE BOLT 4 S10C-20C M6X1.0X12L

190 8 011-00600-30 FLANGE BOLT 2 S10C-S20C M6X1.0X14L

200 1 253-20000-00 1

200 3 253-20701-01 CRANKSHAFT CP 1 GEN-STD

200 4 253-20701-03 CRANKSHAFT 1 S48C GEN-STD

200  4 6 253-207N0-04 CRANK SHAFT. 1 QT GEN

200 416 253-20700-04 CRANK SHAFT. 1 S48C GEN-STD

200 5 227-22302-03 CRANKSHAFT GEAR 1 S40C D-STD

200  5 6 227-22302-04 CRANK SHAFT GEAR. 1 S40C

210 2 253-22501-10 CONNECTING ROD AY 1 STD

210 30 253-22501-11 CONNECTING ROD CP 1 ADC12-T6 STD

210 306 253-22501-04 CONECTING ROD 1

210 40 251-23001-03 CONNECTING ROD BOLT2 SCM435 M7X1.0(35.2L)

210 10 238-23301-03 PISTON PIN 1 SCM415

210 11 253-23401-03 PISTON 1 AC8A-T6 STD

210 14 253-23601-03 TOP RING 1 BARREL STD

210 15 253-23701-13 SECOND RING 1 TAPER STD

210 16 227-23921-23 OIL RING 1 COIL-EXP

210 30 056-51600-10 CLIP 2 SWPA 15.7D1X1.4D2

220 2 023-02501-10 SPACER 1 SPCC-SD 25.3DX32DX0.6

220 3 023-02501-20 SPACER 1 SPCC-SD 25.3DX32DX0.8

220 4 023-02501-30 SPACER 1 SPCC-SD 25.3DX32DX1.0

290 2 002-18140-00 NUT 1

290 3 003-20140-00 SPRING WASHER 1

290 4 032-30300-10 WOODRUFF KEY 1 S45C 3X6(D16)

300 1 253-30000-00 1

300 3 253-31701-11 CAMSHAFT CP 1 D-STD

300 40 253-31701-13 CAMSHAFT 1 FC27 D-STD

300 406 253-31700-14 CAMSHAFT. 1 FC27

300 70 227-36401-03 RELEASE LEVER 1 EPC PR500

300 80 227-38701-03 RETURN SPRING 1 NEW MECHADECO

300 90 227-38601-23 PIN (SPRING) 1 NEW MECHADECO

300 100 003-15220-00 SNAPRING (OUTER) 1



2021/1/29  P.3

POS LINE Parts number Parts name Qty material note

300 110 005-19041-00 SPRING PIN 1

300 20 239-33301-03 TAPPET 2 SCM415 STD

300 20 3 239-33301-05 TAPPET 1

300 22 253-33401-03 INTAKE VALVE 1 SUH11

300 24 253-33502-03 EXHAUST VALVE 1 SUH36,11, STL#32

300 26 253-33601-03 VALVE SPRING 2 SWPV D=2.3

300 28 132-09KA0-40 RET-VALVE SPR 2 SUBARU VIVIO

300 30 132-10KA0-31 COLLET-VALVE 4 SUBARU VIVIO

300 35 237-35001-03 ROCKER SHAFT 1 STD

300 40 253-35301-01 PUSH ROD CP 2 L=125

300 41 253-35301-03 PUSH ROD 1 A2017 8DX1.75T

300 42 253-35302-03 CAP 2 S45C NE

300 44 253-36101-00 ROCKER ARM AY 2

300 45 253-36101-03 ROCKER ARM 1 SCR420

300 49 014-90800-21 ADJUSTING SCREW 1 SCM415H M8X0.75X13.4L

300 50 017-00800-90 NUT 1 S40C M8X0.75

300 60 237-36120-13 SPACER 1 18EPC ｼｮｳｹﾂｺﾞｳｷﾝ

320 2 253-33001-01 INTAKE PIPE CP 1

320 3 253-33001-03 INTAKE PIPE 1 ADC12

320 4 010-50602-30 STUD 2 SWRH-2 6X1.0X80L

320 10 227-35901-03 GASKET(INSULATOR) 1 JOINT-SEAT T=0.3

330 2 253-32614-10 AIR CLEANER AY 1 SGV2600 CYCLON

330 20 253-32901-03 INSULATOR 1 PHENORESIN T=7.0

330 22 253-35901-03 GASKET 3(INSULATOR) 1 OIL SEAT T=0.3

330 23 236-35903-03 GASKET 2(INSULATOR) 1 OIL SEAT T=0.3

330 32 253-95302-13 LABEL(CLEANER ID) 1 ID:2536141

330 40 011-00601-30 FLANGE BOLT 1 S10C-S20C M6X1.0X25L

330 45 002-38060-00 FLANGE NUT 2

340 30 206-43901-01 KNOB CP 1 CHOKE-YO

340 31 063-70004-00 KNOB 1 PHENORESIN

340 32 206-43902-09 WIRE 1 SWPA D=1.6

400 1 253-40000-00 1

400 3 253-42301-23 GOVERNOR LEVER 1 SECC30/30 T=2.0,STD-YO

400 9 227-42201-03 GOVERNOR SHAFT 1 S35C-D D=8.0

400 11 253-42501-23 GOVERNOR SPRING 1 SWP-NI STD

400 14 253-42701-01 GOVERNOR ROD 1

400 15 253-42701-03 GOVERNOR ROD 1 SWRM6-8 NI D=2.0,STD

400 17 253-42801-03 ROD SPRING 1 SWP-NI STD

410 2 227-43310-13 SPEED CONTROL 1 SECC30/30 T=2.0

490 2 003-13060-00 CLIP 2

490 4 004-31063-00 SCREW 1

490 5 237-45004-23 SPRING (ADJUST) 1 SWP D=.9

490 6 001-14063-00 BOLT AND WASHER AY 1

490 7 018-60600-20 NUT 1 SS41 M6

490 8 003-11080-00 WASHER 1

490 12 001-13061-20 BOLT AND WASHER AY 1

500 1 253-50000-00 1

500 3 253-51290-11 BLOWER HOUSING CP 1 R/A-MAKITA M.BLUE-EPA



2021/1/29  P.4

POS LINE Parts number Parts name Qty material note

500 40 253-51291-01 BLOWER HOUSING CP 2 1 2535110102 +0901052710

500 5 090-10527-10 M.BLUE 1 TO

500 6 253-51101-02 BLOWER HOUSING UN 1 STD

500 100 073-20043-70 LABEL (MAKITA) 1 MAKITA USA

500 150 073-20039-00 LABEL(WARNING) 1

500 170 253-95201-13 LABEL(EMISSION CONT) 1 EH17-A CARB & EPA

510 2 253-50201-00 RECOIL STARTER AY 1 D-STD

510 3 090-10806-10 BLACK 1

510 10 073-20043-50 LABEL(OHV MARK) 1 OHV-R/A

520 2 253-52702-03 HEAD COVER 1 MSA40DD T=0.8

590 2 011-00600-20 FLANGE BOLT 5 S10C-20C M6X1.0X12L

590 9 011-00600-10 FLANGE BOLT 4 SWRCH17R M6X1.0,L=8

600 1 253-60000-00 1

610 10 253-62409-00 CARBURETOR AY 1 TH500 SGV2600-CARB

690 2 226-39212-00 NUT AND WASHER AY 2

690 4 011-00600-30 FLANGE BOLT 1 S10C-S20C M6X1.0X14L

700 1 253-70000-00 1

700 3 253-70201-40 MAGNETO AY 1 D-STD

700 40 253-79330-01 FLYWHEEL CP 1 D-STD

700 50 253-79430-41 IGNITION COIL CP 1 STD

710 20 065-01401-50 SPARK PLUG 1 BR6HS 14DX12.7B

710 22 065-50001-40 SPARK PLUG CAP 1 GOMU-KURO

710 23 065-90000-10 PLUG TERMINAL 1 PBP2-1/2H T=0.6

710 24 066-00003-61 SWITCH AY 1 STOP-YO WIRE-60MM

710 30 056-61200-50 CLAMP 1

710 38 214-73122-01 WIRE 22 CP 1

710 40 206-75501-01 CLAMP CP 1

710 41 206-75501-09 INSULATOR 1

710 42 056-61000-21 CLAMP 1 SPCC-SD M6X10D T=0.6

720 2 KS3-11010-01 OIL S CONT CP 1 FHI-ﾒｶﾄﾛ SGV2600

720 20 253-73102-01 WIRE 2 CP 1 SGV260L

720 30 253-73103-01 WIRE 3 CP 1 GREEN/YELL OW

730 26 207-75001-01 CLAMP CP 1

730 27 056-60800-10 CLAMP 1 SPC1 8DX8.5D2X20L

730 28 207-75001-09 INSULATOR 1

750 28 214-79006-01 CLAMP CP 2

750 29 214-79006-09 INSULATOR 1

750 30 214-79005-01 CLAMP 1

750 31 214-79005-03 CLAMP 1 SPCC-SD T=0.4

790 2 001-14062-50 BOLT AND WASHER AY 2

790 4 015-00400-90 TAPPING SCREW 2 STOP/SW-YO M4X10

790 22 001-10081-60 BOLT & WASHER AY 2

890 20 073-29999-89 LABEL(N.P.C) 1 POLYESTER 65LX23B

900 1 253-90000-00 1


